
(t8

THE ESTABLISHMENT OF WATER AND WASTE MANAGEMENT PROGRAM AND

THE STUDY OF STAINLESS STEEL MICROFILTRATION PROCESS IN A FLUID

MILK/ICE CREAM PROCESSING PI"ANT

A Thesis

Submitted to the Faculty

of

Graduate Studies

The University of Manitoba

by

Sau Han V. Yip

In Partial Fulflrlment of the

Requirements for the Degree

of

Master of Science

Food Science Department

January 1995



Nome
Disæ¡lolion

Subiecr Cobgories

ÎIIE HUMÂHI|¡ES AT{D
((Hnufit(lïoils AilD IÏt ÂRrs
A¡chilecture ....... ....................... 0729
A¡t Hislorv......... ...........,...........æn
Cinemo ..'.................................. 0900
Donce ...................................... 0378
Fine Arts .......................... ........0357
[...]
generation of dairy waste needs to be evaluated on a plant-by-plant basis, in order to

provide information for the design and proper operation of waste treatment systems.

Based on acquired information, Marshall (1984) reported that the majority of waste

generated by a dairy plant ca¡ be avoided and easily corrected by proper management.

In addition, Carawan and Jones (L977) suggested that every dairy processing plant

should have someone completely responsible for the water and waste program. The

detailed responsibilities of setting up a water and waste program includes (1) a survey

of the plant - all water lines, meters, sewer lines, junctions, manholes and all other



13

paús of the system must be located; (2) the determination of the location and

quantity of water used including the quantity of water brought, into the plant from

wells and municipal sources, as well as the quantity generated in the plant (by

evaporators or other equipment); (3) the determination of the quantity and strength

of waste generated, including flows from each section of the plant if possible; (4) the

evaluation of the plant by determining why water is used and why waste is generated;

(5) a plan to correct the problems; and (6) a water/waste education program. The

most serious problems and/or the most easily corrected problems should be the first

target, The education program is important as Marshall (1984) indicated a majority

of the avoidable waste in dairy plants can be traced to staff that have been

insufficiently trained, supewised and/or motivated.

Mans (1993) updated a list of water saving and waste reduction modifrcations

applicable to the dairy industry with minimum capital expenditure. Similar lists were

proposed by U.S. Environment Protection Agency (1971), and Carawan (L977).

However, it was indicated that dairy plants are generally reluctant to adapt the

corrective measures needed to reduce waste.

In the daity industry, one universal problem a¡ea which was evaluated. in this

project is the utilization of sludge from separators. The sludge from a milk separator

is defined as the discharged sediments and skim milk from a self-desludgrtrg separator

at preset intervals during the HTST operation. The amount of milk sludge discharged

is dependent on the duration of HTST operation, with as much as 600 liters being

discharged a day (20 liters per discharge, 2 discharges per hour and 15 hours of

processing per day). Treated as a clarifier, the separator removes dirt, somatic cells,

red and white blood cells and microorganisms such as mastitis streptococci (35.2V0),



T4

tuberculosis bacteria (I3.8Vo), Salmonella (1.9Vo), Micrococci, E. coli, Lactobacillus,

Aspersillus, Mucor and Penicillium strains (International DaþFederation, 1988). The

composition of sludge has been quantifred to be 64-73Vo water, 25-3yc/o proteins, 1.4-

3.3Vo fat and 2.6-3.5Vo ash.

2.5 Waste Pretreatm.ent

The most com.mon waste pretreatment options in the dair:)¡ industry include

aerobic a¡d anaerobic treatment systems, coagulation/flocculation and. membrane

technologr. The selection of an appropriate treatment is based on factors sueh as

location of the plant, size of the plant, the composition, flow, and. variation of the

effluent, start-up cost of the treatment, running and maintenance cost of the

treatment, and options for by-products (Carawan, Lggz). A comparative study of the

potential total waste treatment cost for a plant a¡d the surcharge levied. by publicly

owned treatment works is an essential tool for d.eciding whether a pre-treatment is

needed (Carawa¡, LggZI

2.5.L Aerobic and Anaerobic Treatment Systems

Tlwenty years ago, biological treatments were the preferred treatment method

used by environmental consultants because of their effrciency in the removal of

colloidal and dissolved organic matter from wastewater (U.S. Environmental protection

Agency, r97L), Biological oxidation is usually accomplished on fixed-bed units

(trickling frlters), fluid-bed systems (activated sludge), sequencing batch reactors a¡d

aerated lagoons (Eckenfelder a¡d O'Connor, 1961; Mans, lgg3). Under aerobic

freatment conditions, wastewater is pumped into a treatment tank with different



15

confligurations with the supply of microorganisms and oxygen (U.S. Environmental

Protection Agency, 197I). The subsequent oxidation of orga:ric matter (carbohydrates

and proteins) results in the production of carbon dioxide, water and waste materials

(sludge). Diffrculties have been encountered in the biological treatment of whey due

to the inability of microorganisms to degrade whey protein and the ability of these

proteins to interact \¡¡ith the polysaccharide of the cell 'nass. In addition, the

incorporation of whey or whey wash water in activated sludge treatment plants has

been shown to result in excessive foaming (Jones, L974). As such, it has been

suggested that the whey and the wash water from cottage cheese operations should

be excluded from aerobic treatment facilities (U.S. Environmental. Protection Agency,

L97L). Other reported problems generally associated with aerobic treatment include

its sensitivity towards wide variation of fLow and concentration and high waste

strength, its problems in settling of sludge in activated sludge systems (bulking),

additional nutrient requirements, quick development of anaerobic conditions in

equalization basin, and odors resulting from the above mentioned a¡aerobic conditions

(Ryder, 1984).

Unlike the aerobic treatment, anaerobic digestion is a bacterial fermentation

where organic matter is broken down in the absence of oxygen to produce a mixture

of carbon dioxide a¡d methane. The flrrst phase of decomposition, referred to as acid

fermentation, involves the degradation of lactose to lactic acid, leading to a drop in pH.

Fats and proteins are also decomposed to amino acids, organic acids, aldehydes,

a-Lcohols and other anaerobic intermediate compounds (Jones ,I974; Ryder, 1984). The

second phase is referred to as methane fermentation and involves the conversion of

organic acids to methane and carbon dioxide (Jones, 1974). The production of biogas



16

(methane) during an anaerobic treatment is an advantage over aerobic treatment since

methane can be used as an enerry source to produce steern or hot water. Other

benefrts encountered in anaerobic treatment include low and stable sludge production,

and low odor and nutrient requirement (Ryder, L984). The drawbacks of anaerobic

digestion include high optimum operating temperatures (35 "C), lengthy start-up time

(up to 8 to L2 weeks), sensitivity to chemicals, and healy metals. The effrciency of

COD removaL in aerobic and anaerobic treatment have been shown to fluctuate from

50 to 99Vo and 70 to 997o respectively (Pico, 1986; 1987; 1988; Radick, 1-989; 1991; 1993;

Walsh et aì., 1994). Generally, wastewater treatment facilities of this type are

expensive to initiate ($1,000 to $4,000 for each lb of BOD produced per day) and

operate ($150 io $600 per lb of BOD per day) (Anderson, L992). In addition, they

require precise process control (Martin andZaJl,l-985). Carawan (L992) observed that

1 pound of BOD generates ca. 1 to 2.3 gallons of biomass, which typically cost about

10 cents per gallon to discard.

2.5.2 Coagulation

Coagulation is a physicochemical treatment employed to remove colloidal

matter, particularly fat a¡d protein from daþ effluents by means of chemical or

organícfnatural coagulants (Green and Kramer, 1979). The operation involves the

rapid mixing of coagulants and wastewater, followed by a slow mixing to promote

flocculation. A separation process such as sedimentation, flrltration or dissolved air

floatation is then applied to separate the destabilized aggregates from the clarified

liquid (Parsons, 1965). The use of natural /orga:tte coagulants such as lignosulfonic

acid (LSA), chitosan, modified carrageenan and carboxy methyl cellulose (CMC) have



L7

the advantages of allowing the use of the resultant sludge for animal feed. due to their

feed or food grade status.

The soluble lactose content of dairy effluent, which contributes sigrrificantly to

the BOD is relatively unaffected by this physical-chemical treatment (Jones, 1974).

Traditional chemical coagulants (alum and lime, and ferric chloride) have a miik

effluent BOD removal efficiency of approximately 70 to 75Vo (Blanc and Navia, 1991).

Similar results were observed from an industrial dissolved air floatation system using

CMC as the coagulant (Rusten et al, 1993). The application of LSA to milk models and

industrial effluent was shown to be slightly inferior to alum and ferric sulphate in

terms of COD removal (Karpati et al, 1990). The same study also suggested that the

speciflrc cost of COD removal by physico-chemical process is less than that the cost of

using aerobic biological methods.

2.5.3 Membrane Technology

2.5.3.t Background

Cross flow membrane technolory is based on the principle of selective

permeability of one or more components of a liquid mixture through a membrane

barrier (Jelen, 1991). Depending on the pore size, membrane processes such as

microfiltration (MF), ultrafiltration (UF), nanofrltration (NF), electrodialysis (ED) and

reverse osmosis (RO) differ in their operating conditions (Table 1) and their ability to

remove different food components (Cartwright, 1990).

Membrane technology has been defined as the future of pollution control due

to its various advantages over other treatment options (Cartwright, 1990). As

compared to other treatments, the membrane process is a continuous operation,



18

Table 1. Comparison of membrane separation processes (Carbwright, 1990).

Feature Micro-
frltration

Ultra- Reverse
filtration Osmosis

Electro-
dialysis

Suspended solids removal

Dissolved organic removal

Dissolved inorganic removal

Concentration capabilities

Permeate purity

Energy usage

Membrane stability

Operating cost
($/1000 gallons feed rate)

no

no

yes

no

no

high

high

low

high

0.50-
1.00

yes

yes

no

high

high

low

high

0.50-
1.00

yes

yes

yes

moderate

high

moderate

moderate

1.00

yes

high

moderate

moderate

high

1.00



19

utilizing little energy since no phase and temperature changes are taking place. In-

plant treatment is possible since there are no signifrcant size limitations on the

modular design. It also has a minimsm of moving parts with low rnaintenance

requirements and no effect on form or chemistry of the contrrninant (rejected

materials) since the discrete membrane ba¡rier ensures physical separation of

contaminants.

2.5.3.2 Applications of fIF, NF and RO in food industries

Lr a study of red meat abattoi¡ effluents in South Africa, membrane treatment

was compared to other wastewater treatments (Cowan et al, 1992). In terrns of the

cattle unit (1 cu = 2 calves, 6 sheep/goats, and 2.5 pigs), the efiluent production from

large well-run abattoirs constituted 1.0 m3/cu eflluent volume, 6.6 kg/cu total COD,

4.1kg/cu soluble COD, L.4kg/cususpended solids, 3.0 kg/cu total dissolved solids and

0.5 kg/cu protein. The addition of a protein coagulant followed by dissolved air

flotation removed 60Vo of the orga¡ic load from the efTluent. Aerobic biological

treatment was observed to be expensive and generated large voiumes of problematic

sludge. Anaerobic digesters removed 70-80Vo of the soluble COD. However, IIF

membrane treatment consistently removed 90Vo of the total COD. Further RO

treatment of the UF frltrate produced a high quality reusable water. The

implementation of the proeess resulted in the reduction of potable water demand by

25Vo. The operating cost of a UF and RO membrane treatment (U.S. $0.20 fr:n3 of

effluent) was significaatly less expensive than that of anaerobic digestion (U.S.

$1.17/m3 of effluent).

Waste treatment applications membrane technolory in various foodof



20

industries was a-lso performed at Osmonics Lrc. (Paulson et al, 1gB4). The application

of diafiltration using a IIF membrane on the waste stream generated from corn wet-

milting process produced a flavor irnproved, sulphur dioxide, lactic acid and ash free

retentate. This retentate contained valuable proteins which could be dispensed as

animal feed afier drytng. AIso, the wash stream resulting from a soy protein extraction

process contained 3 to íVo solids r'''ade up of proteins and sugars, ând ca 17o sodium

chloride. Reverse osmosis was applied to pre-concentrate this streem to greater than

207o solids prior to evaporation. This pre-concentration step saved 90Vo of the enerry

from the evaporator. The dried 'naterial was a.lso used as enirnal feed. Further, fat

and oils in the waste stream of a luncheon meat mold rinsing step were removed by

a RO membrane. Ninety percent of the water was reclaimed for reuse.

Simila¡ application involving IJF was applied to the fractionation of proteins and

oils from bri¡e solution used in thawing frozen fish prior to further processing and

smoking (Paulson et al, 1984). By recycling the ultrafiltered brine in the process,

more than $55,000 was saved on the salt costs. The cost of the membra¡e unit sized

for the total brine flow was $30,000. In terms of energr saving, product reuse and by-

product quality improvement, the economically sound processes shown in the above

membra¡e applications can also be found in the daþ industry.

First utilized in the treatment and disposal of whey, membrane technolory

(especially UF and RO) has been extensively used in the cheese manufacturing

industry (Jelen, L979). Bissett a¡rd Schmidike (1984) conducted a study on the

concentration of 35,000 kg of whey per day by hyperfiltration (reverse osmosis).

Foliowing an initial scrêening and fat separation, the whey v/as concentrated to a ratio

of 4:L with a a30 mglL BOD discharge stream (permeate). With a mean system flux



2L

of 72.1Lfm2b, the system operated at a pressure of 36 bars over a period of LL.2 hours

per day. The authors calculated a payback period of 14 months with the assumption

that the whey concentrate 'ü/¿Iri given away free of charge. A saving of $1.08 per kg of

whey solids was achieved when this system was compared to activated sludge

treatment.

The utilization of effluents by me¿ü.s of membrane technolory was best

demonstrated by Golden Cheese Company (Bush, 1991). Fat was separated by a

clarifier from whey a¡d made into whey butter. Whey protein concentrate, which was

supplied to baby food, health food and pharmaceutical. companies, \¡/as separated from

lactose and minerals by UF. Lactose was concentrated from 4.8 to L\Vo solids by RO

and further fermented to ethanol which was sold as fuel or solvent. Waste streams

such as salted whey, buttermilk, heat treated excess yeast from the fermentation

process and the distilled residual from CIP collected from the above processes \Mere

concentrated by RO before evaporation to use as an animal feed supplement.

Permeate water collected from the reverse osmosis was used as boiler and CIP water.

Hayashi and Hatanaka (1984) used reverse osmosis to concentrate dairy

effluents collected from milk, ice cream, yogurt, skim milk and cream powder

operations frornS.4Vo Lo lSVo solids. With a concentration ratio (representing the ratio

of the initial feed volume to the volume remaining after membrane process) of 5.5, the

treated effluent (permeate) was reduced in volume, BOD (72 to 907o) and COD (92 to

94Vo). The commercial applications of UF and NF to the fractionation of proteins,

demineralization and concentration of whey are also commonly practised in the dairy

industry (Kelly et al, 1991).



22

2.5.3.3 Microfiltration

With the cut-off sizes in the micron regions, the frrst adaptation of

microfiltration was in the purifrcation and sterilization of water and beverages (Merin

and Daufrn, l-990). As shown in Fig. 2, rnis¡sf¡tration, with a cut-off pore size of 0.1